
        KIT 17040 Non P/S

       KIT 17045 With P/S

       KIT 17020 Non P/S
       KIT 17025 With P/S 

 

          2/23/12

purchasing
Typewritten Text
Rev:1/27/14



PARTS LIST  

 

 
M A R C H  P E R F O R M A N C E                                   T E C H  S U P P O R T  
 

1-888-729-9070 

 
17045/17021  Main Bracket 
1- 17051-A or 17021-A.....Main Bracket 
2- S339……...….3/8 x 3” Threaded Stud 
2- S340……...….3/8 x 4” Threaded Stud 
4- S787…………Threaded Spacer 3.100”  
5- S248...............3/8 x 1” SHCS 
3- S551...............M8-1.25 x 25mm SHCS 
1- S276...............3/8-16 x 4-1/2” SHCS 
1- S622...............3/8 Lock Nut 
3- S244...............3/8-16 x 3/4” SHCS 
1- S250...............3/8-16 x 1-1/4” SHCS 
2- S106...............1/4-20 x 1-1/4”SHCS 
 
 
17052  A/C  Bracket  
1- 17052-A...…...AC Rear Support Bracket 
1- S453...............Set Screw .850” 
1- S770...............Threaded Spacer 1.900” 
1- S217...............5/16 x 2-1/4” Hex Bolt 
1- S616...............5/16 Lock Nut 
1- S660...............5/16 Washer 
1- S244...............3/8-16 x 3/4” SHCS 
 
 
17054  PS Bracket 
1- 17054-A..…...PS Bracket Body 
2- S550...............M8-1.25 x 20mm SHCS 
1- 746-A..............Idler Pulley 
1- 302-A..............Idler Pulley Cover 
3- S022...............8-32 x 3/8” SHCS 
1- S324...............3/8-16 x 2-1/4” Hex Bolt 
1- S666...............3/8 Washer 
 
 
17057  NON-PS Bracket 
1- 17057-A.....Drivers Side NON-PS Bracket 
1- 746-A..............Idler Pulley 
1- 302-A..............Idler Pulley Cover 
3- S022...............8-32 x 3/8” SHCS 
1- S324...............3/8-16 x 2-1/4” Hex Bolt 
1- S666...............3/8 Washer 
 
 
 
 

     
     17040-206  Pulley Kit Non-PS 
     17045-206  Pulley Kit With PS 
     1- 17061-A........Crank Pulley 
     1- 17062-A........Water Pump Pulley  
     1- 313-A............W/P Pulley Cover 
     1- 221-A............Alt. Fan 
     1- 206-A............Alt. Pulley 
     1- 306-A............Alt. Pulley Cover 
     1- 650-A............P/S Pulley 
     1- 394-A............A/C Cover 

  1- S685.............Lock Nut 
     3- S028.............8-32 x 1” SHCS 
     6- S144.............5/16 x 7/8” SHCS      
     4- S186.............5/16-24 x 7/8” SHCS 
     3- S124.............1/4-20 x 3/4” Button Hd 
     4- S520.............M6 x 20mm Button Hd 
              17045 Kit (also uses)       
     3- S144.............5/16 x 7/8” SHCS 
 
   17056  Idler Bracket (Pass Side)  

   1- 17056-A....Idler Bracket Body 
    1- 747-A.........Idler Pulley 
    1- 302-A.........Idler Pulley Cover 
      3- S022..........8-32 x 3/8” SHCS 
      1- S324..........3/8-16 x 2-1/4” Hex Bolt 
      1- S666..........3/8 Washer 
      1- 713............Belt Adjustment Tool 
   
      17053  Alt Rear Support Bracket 
      1- 17053-A....Rear Support Bracket  
      1- S450..........Set Screw 1.125” lg 
      1- TP3-.650...Tube Spacer .650” lg  
 
      Accessories 
      1- P195...........Water Pump 
      1- P572...........Alternator 
      1- P412...........A/C Unit 
      1- P314...........P/S Unit w/601 Hub 
      1- P417...........A/C Line End Kit   
 
        

  **Belt Size** 
         85” Belt  w/ PS  
         83” Belt Non-PS 

http://WWW.MarchPerformance.com
http://WWW.MarchPerformance.com


PHOTO-1
In the Left side of the Manifold insert two 
3/8 x 3” Threaded Studs (S339). On the right 
side insert two 3/8 x 4” Studs (S340). Now on 
the right side slip the 17053-A bracket over the 
studs. Secure all four points with four 3.100 
long stainless Threaded Spacers (S787). Then 
insert the provided 5/8 O.D. X 1-1/8' Threaded 
Bushing (S450). See photo below.

PHOTO-2
Attach the Pass. Side Idler Bracket (17056-A) to the 
Main Bracket (inner hole) with a 3/8 x 3/4” SHCS  
(S244), and (outer hole) a 3/8 x 1-1/4” SHCS  (S250).
On the drivers side for P/S Kits attach the (17054-A)
with two 3/8 x 3/4” SHCS (S244) .
(For non P/S substitute with the (17057-A) bracket.)
Now Mount the Main Face Plate (17051-A or ) to the 
17021-A) to the four stainless spacers with four  
3/8 x 1" SHCS (S248). 

PHOTO-3
Install the Water Pump Pulley (17062-A) and 
the Water Pump Pulley Cap (313-A) using four 
5/16-24 x 7/8 SHCS (S186). Now install the 
Crank Pulley (17061-A) with six 5/16-18 x 7/8 
SHCS (S144).

PHOTO-4
Mount the Alternator (P572). In the upper hole use
a M8 x 25mm SHCS (S551). In the lower mounting
hole run a 3/8 x 4-1/2” SHCS (S276) thru the Main 
Bracket (17051-A), the Alternator Ear, the (TP3-.650)
Spacer, the 5/8 Adjuster (S450), and the rear Alt. 
Support Bracket (17053-A). Then secure with the
3/8 Lock Nut (S622).

1.

2.

3.

4.

     17056-A                             17054-A
                                                17057-A
                                            For Non P/S

17053-A

.650 Spacer
& 5/8 Bushing



PHOTO-5
Assemble the A/C Rear Support Bracket (17052-A)
by attaching the 1.900" Threaded Spacer (S770) 
into the bracket with a 3/8 x 3/4” SHCS 
(S244). In the threaded hole insert a 5/8 O.D. x .850"
Threaded bushing (S453).

PHOTO-6
Attach the Rear A/C Support (17052-A)to the Main 
Bracket with a 3/8 x 1” SHCS (S248) leaving loose
until lining up with the A/C unit in the next step.

PHOTO-7
Mount the A/C Unit (P412). Use two M8 x 25mm  
SHCS (S551) thru the front plate in the top and 
bottom holes. Now attach the Rear Support with a 
5/16 x 2-1/4” SHCS (S217), and a 5/16 Washer 
(S660) and a 5/16 Lock Nut (S616). Use the 5/8 
Threaded Bushing to take up any gap.

PHOTO-8
Install the Belt Tensioning Unit (713) to the 
Pass Side Lower Bracket  from the rear side 
using two  1/4 x 1-1/4” SHCS (S106).

Belt Tensioning 
unit (713)

5.

6.

7.

8.



PHOTO-9
Mount the Idler Pulley (747-A ) to the Belt 
Adjustment Unit  with a 3/8 x 2-1/4” Hex Bolt 
(S324) and a 3/8 Washer (S666).
(Note: This Idler has a larger mounting surface and
the Bushing faces the rear).

PHOTO-10
Attach the P/S Pump (P314) using the two  
M8 x 20mm SHCS (S550). 
Now install the P/S Pulley (650-A) with
three 5/16 x 7/8" SHCS (S144).
Add the (746-A) Idler Pulley to the tapped 
hole using a 3/8 Washer (S666). 
Secure with a 3/8 x 2-1/4” Hex Bolt (S324)
and add the Idler Cap (302-A) with three 
8-32 x 3/8 SHCS. (S022).
NOTE: On Non-P/S Kit, install (17057-A) skipping 
P/S Mounting Section.

PHOTO-11
Install the (394-A) A/C Cover with three
1/4-20 x 3/4 Button Head (S124) or three
M-6 x 20mm Button Head (S520).
Now add the Alt. Fan (221-A) the Alt. Pulley
(206-A). Secure with a (S685) Lock Washer
and a (306-A) Alt Pulley Cap using the three 
8-32 x 1" SHCS (S028).

PHOTO-12
Install a 85” Belt with the Belt Adjuster in 
the up position and snug. Then tighten the 
belt to 90 Ft lbs. and tork the Idler Bolt to 
45 lbs. Install a (302-A) Idler Cover 
with three 8-32 x 3/8 SHCS.
When Charging the A/C unit remove the 
cover from the A/C Unit and use the 
provided A/C Line Adapters (P417).
NON-P/S Belt is 83” Long.

9.

10.

11.

12.

747-A w/ Washer
& 2-1/4” Hex Head



�
�����������
����������8��������������
�����
 �8��
������������
�	
���
���������
��
�� 

�+;-2� /;09;7+8-/�@+;;+8=<�=9�=2/�9;3138+6�;/=+36�:>;-2+</;�=2+=�09;�+�:/;39.�90�838/=B���
��.+B<�0;97�=2/�.+=/�90�:>;-2+</���+;-2� /;09;7+8-/�@366�
;/:+3;�9;�;/:6+-/��+=�=2/3;�9:=398��+8B� ;9.>-=��@23-2�3<�09>8.�=9�,/�./0/-=3?/�38�7+=/;3+6�9;�@9;57+8<23:�
�6#+31).-1�&0.,��!00!-27��.4%0!'%
�+;-2� /;09;7+8-/�.9/<�89=�@+;;+8=�+8B� ;9.>-=�=2+=�3<�.+7+1/.�0;97�+,></��73<></�9;�73<+::63-+=398�9;�89=�></.�09;�3=<�38=/8./.�:>;:9</<�
$23<��373=/.�'+;;+8=B�.9/<�89=�-9?/;�9;�+::6B�=9�+8B�.+7+1/�9;�69<<�<><=+38/.�=9�=2/�/8138/�9;�+8B�9=2/;�:+;=<�@23-2�7+B�2+?/�,//8�-+></.�,B�=2/�
./0/-=3?/� ;9.>-=�+8.�.9/<�89=�-9?/;�9;�+::6B�=9�+8B�:/;<98+6�384>;B��6+,9;�-2+;1/<�9;�+8B�9=2/;�38-3./8=+6�-9<=<�09;�.+7+1/<�-+></.�,B�=2/�./0/-=3?/�
 ;9.>-=��$��#��#�$������)��( "�##�'�""��$)���&���'�$��"�# ��$�$��)�%"� "��%�$�������$��"��( "�##�'�""��$��#��
�%�"��$��#���"�#$�$����$#�"���"�����$��� "��%�$��'��$��"�'"�$$����"�&�"������"����"��)���������%�������
&�������������������$���
�9;7+6�@/+;�+8.�=/+;�+8.�.+7+1/�=9�=2/� ;9.>-=�89=�-+></.�,B��+;-2� /;09;7+8-/�+;/�+6<9�/A-6>./.�0;97�=23<�'+;;+8=B�
�����
���������������
��
�����
�(�� $�$��$����($��$� "�����$����)��  ����������'����)��� �����'�""��$)�'��$��"������"����$�����$)����$�
��##���"��� �"$��%��"� %" �#����"�'�""��$)��#����#$�$�#������$�����'�����$�$���#������'����������� �����
'�""��$)�'������#$�#��$��$�$��� "������������$�$������)���$��  �)�$��)�%�
�),)2!2).-�.-��%,%$)%1
"� ��"��"�"� �������$��#� "�&��������$��#�'�""��$)��#�)�%"��(��%#�&��"����)����"��� �"��"������#�������$�
������������"���)��������$����"����#�!%��$�������������"��"����������)��( "�##��"��� �����'�""��$)����$���
 "��%�$��#����#$�$�#������$�����'�$����(��%#�����"�����$�$��������������$���������#�!%�#$����������#�#��
$��� "�������������$�$����"��(��%#���#���)���$��  �)�$��)�%��)�%���&�����"���%"#���"�"����)���"���������"�
�����$���%#����)���#%#�����%#���"������������
$��#�'�""��$)���&�#�)�%�# �������"���$#�����)�%���)���#����&���$��"�"���$#��'�������)�&�")��"���#$�$��$��
#$�$��
 .30��%1/.-1)")+)2)%1�
���%</�+8.�38<=+66�=2/� ;9.>-=�986B�09;�3=<�38=/8./.�:>;:9</�
���$9�+?+36�B9>;</60�90�=23<��373=/.�'+;;+8=B��;/=>;8�=2/� ;9.>-=�@3=2�+�-9:B�90�=2/�:+3.�;/-/3:=��:9<=+1/�:+3.�=9�� � � ��
�����
�����������
�����
�����������������
�����
 ��
�����
���������	
���

��'2/8�;/=>;8381�=2/� ;9.>-=��B9>�7><=�09669@�=2/�.3;/-=398<�</=�09;=2�98�=2/�'+;;+8=B	"/=>;8��9;7�98�=2/�;/?/;</�<3./�90�=23<��373=/.�'+;;+8=B���0�B9>�
89�6981/;�2+?/�=2/�'+;;+8=B	"/=>;8��9;7��98/�7+B�,/�9,=+38/.�,B�-98=+-=381��+;-2� /;09;7+8-/�.>;381�89;7+6�,><38/<<�29>;<�+=�������������
�
�
���#23::381�+8.	9;�=;+8<:9;=+=398�-9<=<�;/=>;8381�=2/� ;9.>-=�=9��+;-2� /;09;7+8-/�+8.�+8B�.+7+1/�-+></.�.>;381�<23::381�+;/�B9>;�;/<:98<3,363=B��
�+;-2� /;09;7+8-/�@366�:+B�09;�<23::381�+8.	9;�=;+8<:9;=+=398�-9<=<�38->;;/.�38�;/=>;8381�=2/� ;9.>-=�=9�B9>�

���������
��
�� ��
��
�� �������������
�.�/0.$3#2�,.3-2%$�)1�#.-1)$%0%$�&.0�#0%$)2�>86/<<�3=�3<�+�7+8>0+-=>;/;�./0/-=�
�66�:;9.>-=<�;/=>;8/.�09;�+8B�;/+<98�7><=�;/0/;/8-/�+8�+>=29;3C+=398�8>7,/;��"�����$2/�"���8>7,/;�3<�9,=+38/.�,B�-+66381�:6+-/�90�:>;-2+</�.>;381�
89;7+6�,><38/<<�29>;<��
-7�/0.$3#2�0%230-%$�5)2(.32�2(%���
��50)22%-�.-�2(%�0%230-�/!#*!'%�-%62�2.�2(%�0%230-�1()//)-'�+!"%+�5)++�"%�0%&31%$�
�66�;/=>;8<�7><=�<23:�?3+�% #�+8.�,/�:;9:/;6B�:+-5+1/.�38�=2/�9;3138+6�-+;=98��"/=>;8�0;/312=�-2+;1/<�+;/�=2/�;/<:98<3,363=B�90�=2/�-><=97/;�>86/<<�=2/�
:;9.>-=�@+<�<23::/.�38�/;;9;�
�+;-2�:;9.>-=�;/=>;8/.�+0=/;�����B/+;�0;97�.+=/�90�:>;-2+</�@366�89=�,/�+--/:=/.�>86/<<�3=�3<�09>8.�=9�,/�+�7+8>0+-=>;/;�./0/-=���(%�#312.,%0�,312�
)-#+3$%�!�50)22%-�12!2%,%-2�$%1#0)")-'�2(%�!++%'%$�/0.$3#2�$%&%#2��$2/�-97:6/=/��373=/.�'+;;+8=B�3<�</=�09;=2�98�=2/�;/?/;</�<3./�
�

��-;/.3=�3<<>/.�98�7+8>0+-=>;/;�./0/-=<��
�
��;/=>;8�0//�98�+66�;/<2/6?+,6/�:;9.>-=�
3
��;/=>;8�0//�98�+66�;/:+3;+,6/�:;9.>-=

����������������������������������������������� �������
��
�+;-2� /;09;7+8-/�=29;9>126B�38<:/-=<�+66�;/=>;8<���=�3<�=2/�<96/�.3<-;/=398�90��+;-2� /;09;7+8-/�38�./=/;738381�=2/�-98.3=398�90�+66�;/=>;8/.�
7/;-2+8.3</��
$9�;/-/3?/�;/:6+-/7/8=<�+=�89�-2+;1/�=2/�9;3138+6�:;9.>-=�7><=�E;<=�,/�;/-/3?/.�+8.�38<:/-=/.�,B��+;-2� /;09;7+8-/�09;�./=/;738+=398���77/.3+=/�
;/:6+-/7/8=<�7+B�,/�:>;-2+</.�+8.�6+=/;�-;/.3=/.�>:98�38<:/-=398�./=/;738+=398�

 6/+</��97:6/=/�=2/��809;7+=398�,/69@��./=+-2�+8.�38-6>./�@3=2�;/=>;8/.�:;9.>-=�

"���************************��$�*********************�<<>/.�,B�*********************�+=/***********************

 >;-2+</;D<���+7/************************************************************* 298/*****************************

�..;/<<*******************************************************************************************************

 >;-2+</.��3;/-=6B�$2;9>12**************************************************�8?93-/�******************************

 ;9.>-=���********************************************************�8?93-/��+=/***********************************

"/+<98********************************************************************************************************

��������������������
������������
������




